

# Electrical Safety Laboratory

Inspection & Quarantine Technology Center of Guangdong Entry-Exit Inspection

& Quarantine Bureau of The People's Republic of China

## CERTIFICATION OF CONFORMITY

No.: W07J0174-LVD

**ORIGINAL**

### Product

Air Curtain

### Model/Type

BDA600-T BDA900-T BDA1200-T BDA1500-T

### Applicant/Address

Haier A/C(ITALY) Trading S.p.A  
Via Marconi no.96 31020 Revine Lago TREVISO Italy

### Factory/Address

Guangzhou Yuanhua Daily Electric Appliance Factory  
No.202 Tianxin west Road, Tongde, Xicha Road, Guangzhou

complies with the requirements of the following standards:

**EN 60335-2-80:2003+A1:2004**

**EN 60335-1:2002+A1:2004+A11:2004+A2:2006+A12:2006**

**EN 50366:2003+A1: 2006**

The declaration was based on a voluntary test according to European Union Directive 2006/95/EC. This declaration applies only to the particular sample of the product and its technical documentation provided for the testing. The detailed test results are listed in Test report no. W07J0174-S.



Signature: Chen Ping  
Date of Issue: Nov.30,2007

# Electrical Safety Laboratory

Inspection & Quarantine Technology Center of Guangdong Entry-Exit Inspection

& Quarantine Bureau of The People's Republic of China

## CERTIFICATION OF CONFORMITY

No.: W07J0174-EMC

**ORIGINAL**

**Product**

Air Curtain

**Model/Type**

BDA600-T BDA900-T BDA1200-T BDA1500-T

**Applicant/Address**

Haier A/C(ITALY) Trading S.p.A  
Via Marconi no.96 31020 Revine Lago TREVISO Italy

**Factory/Address**

Guangzhou Yuanhua Daily Electric Appliance Factory  
No.202 Tianxin west Road, Tongde, Xicha Road, Guangzhou

complies with the requirements of the following standards:

**EN55014-1:2000+A2:2002**

**EN55014-2:1997+A1:2001**

**EN61000-3-2:2000 +A2:2005**

**EN61000-3-3:1995+A1:2001+A2:2005**

The declaration was based on a voluntary test according to European Union Directive 2004/108/EC. This declaration applies only to the particular sample of the product and its technical documentation provided for the testing. The detailed test results are listed in Test report no. W07J0174-E.



Signature: \_\_\_\_\_

Chen Ping

Date of Issue: Nov. 30, 2007

